
 
 

 

 
 

 
 

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 16/12/2022 

ANNUAL REPORT 
01/07/2021 – 30/06/2022 

lDRINKING WATER QUALITYl 
lMANAGEMENT PLANl  

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 02 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

TABLE OF CONTENTS 

INTRODUCTION 4 

SECTION 2: OVERVIEW OF OPERATIONS 4 

CARMILA   4 

CLERMONT 4 

DYSART   5 

GLENDEN 5 

MIDDLEMOUNT 6 

MORANBAH 6 

NEBO   7 

ST LAWRENCE 7 

SECTION 3: ACTIONS TAKEN TO IMPLEMENT THE DWQMP 7 

PROGRESS IN IMPLEMENTING THE RISK MANAGEMENT IMPROVEMENT PROGRAM 7 

IMPROVEMENTS COMPLETED IN THE 2021-22 REPORTING YEAR 8 

IMPROVEMENTS CURRENTLY IN PROGRESS 9 

REVISIONS MADE TO THE VERIFICATION MONITORING PROGRAM 10 

REVISIONS MADE TO THE OPERATIONAL MONITORING PROGRAM 10 

SECTION 4: COMPLIANCE WITH WATER QUALITY CRITERIA 11 

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 03 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

SECTION 5: NOTIFICATIONS TO THE REGULATOR 13 

SECTION 6: CUSTOMER COMPLAINTS RELATED TO WATER QUALITY 16 

Health Concern 16 

Aesthetic Complaints 16 

Discoloured Water 16 

Taste and Odours 17 

SECTION 7: OUTCOME OF THE REVIEW OF THE DWQMP 17 

SECTION 8: FINDINGS AND RECOMMENDATINS OF THE DWQMP AUDITOR 17 

APPENDIX A IMPLEMENTATION OF THE DWQMP IMPROVEMENT PROGRAM 18 

APPENDIX B SUMMARY OF COMPLIANCE WITH WATER QUALITY CRITERIA 19 

CARMILA SUPPLY SYSTEM 19 

CLERMONT SUPPLY SYSTEM 23 

DYSART SUPPLY SYSTEM 27 

GLENDEN SUPPLY SYSTEM 31 

MIDDLEMOUNT SUPPLY SYSTEM 35 

MORANBAH SUPPLY SYSTEM 40 

NEBO SUPPLY SYSTEM 44 

ST LAWRENCE SUPPLY SYSTEM 49 

 
  

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 04 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

INTRODUCTION  
This report documents the performance of Isaac Regional Council’s drinking water service with respect to 
water quality and performance in implementing the actions detailed in the drinking water quality 
management plan (DWQMP) as required under the Water Supply (Safety and Reliability) Act 2008 (the Act).   

SECTION 2: OVERVIEW OF OPERATIONS  
The approved DWQMP applies to eight drinking water supply schemes owned and operated by Isaac 
Regional Council - Carmila, Clermont, Dysart, Glenden, Middlemount, Moranbah, Nebo, and St Lawrence. 
An overview of the treatment processes and capacities of each water supply system is listed below.  

CARMILA  

Raw water is extracted from 2 shallow bores adjacent to Carmila Creek and pumped to the Water Treatment 
Plant (WTP) inlet where it is treated using the following treatment process:  

 Coagulation with alum.  

 Calcium hypochlorite dosing for iron and manganese oxidation and sufficient residual for final disinfection; 
(Sodium hypochlorite could also be used)   

 Polymer dosing as a flocculation aid.  

 Flocculation.  

 Clarification.  

 Media filtration.  

Carmila WTP operates at normal capacity of 1.5 L/s but can run at up to 3 L/s if required.  The start-up and 
shutdown of the treatment plant is automatic, based on pre-set levels in the treated water reservoir.  

CLERMONT 

Raw water is extracted from the Theresa Creek Dam and pumped to a balance reservoir, then gravity feeds 
to a 2 ML raw water reservoir. The water then gravity feeds to the WTP inlet where it is treated using the 
following treatment process:  

 Pre-chlorine gas dosing for manganese oxidation (optional, alternate chemical to potassium 
permanganate) 

 pH correction with sodium hydroxide (when required) 

 PAC dosing for algae, taste and odour removal (when required) – can also be dosed on the outlet of the 
raw water tank and/or clarifier for process flexibility 

 Potassium permanganate dosing used for metals and organics oxidation (when required, preferred 
method of oxidation) 

 Coagulation with Aluminium Chlorohydrate (ACH) 

 Polymer dosing for flocculation aid (when required) 

 Flocculation 

 Clarification 

 Media filtration 

 pH correction with sodium hydroxide (when required) 

 Disinfection with chlorine gas 

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 05 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

 Trim chlorine gas dosing to maintain a residual in the reticulation.  

Clermont WTP operates at normal capacity of 65 L/s but can run at up to 80 L/s if required.  

Operation of the WTP starts and stops based on pre-set levels in the treated water reservoir.  

DYSART 

Raw water is extracted from the Mackenzie River and pumped to BMA’s Turkeys Nest Dam located 
adjacent to the southwest corner of the WTP site. Water is pumped on demand from the Turkey’s Nest Dam 
to the new raw water storage tank from where it is treated using the following treatment process:  

 ACH dosing before entering DAF unit 

 Flocculation 

 Dissolved Air Floatation (DAF) to remove Algae and other organics 

 Pre-pH correction with sodium hydroxide or hydrochloric acid when required 

 Potassium permanganate dosing for oxidation of metals (preferred method of oxidation) 

 Chlorine gas dosing for oxidation of metals (alternative oxidant)  

 PAC dosing for taste and odour removal 

 Coagulation with ACH 

 Polymer dosing for flocculation aid 

 Flocculation 

 Clarification 

 Pre-filter chlorination for residual metals removal in the filters by coated media process 

 Media filtration 

 Granular Activated Carbon (GAC) filtration (for the removal of trihalomethanes, residual odour and taste); 
and 

 Disinfection with chlorine gas.  

Dysart WTP typically operates at 60 L/s, with a capacity of 90 L/s but can run at up to 100 L/s if required for 
short periods. The WTP is operated to minimise the number of starts/stops by controlling raw water influent 
flows based on levels in the treated water reservoirs.  

GLENDEN 

Raw water is extracted from the Bowen River Weir, stored in 100 ML Mine Dam and pumped to the WTP 
inlet where it is treated using the following treatment process:  

 PAC dosing for removal of tastes and odours (when required) 

 Coagulation with aluminium sulphate 

 Polymer dosing for flocculation aid (when required)  

 Flocculation  

 Clarification  

 Media filtration  

 Post-pH adjustment with sodium hydroxide; and  

 Disinfection with sodium hypochlorite.  

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 06 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

Glenden WTP operates at normal capacity of 60 L/s but can run at up to 80 L/s if required. The WTP 
typically operates depending on levels in the treated water reservoir.  

MIDDLEMOUNT 

Raw water is extracted from the Mackenzie Weir, pumped to Bingegang Dam and then on to the raw water 
turkey’s nest dam on site at Middlemount WTP.  It is treated using the following treatment process:  

 Potassium permanganate dosing used for metals and organics oxidation (when required) 

 PAC dosing prior to the flash mixer, clarifier and/or filter inlets (when necessary) 

 Chlorine gas dosing for iron and manganese oxidation (optional, alternate chemical to potassium 
permanganate) 

 Coagulation with All Clear 345 (ACH or Nalco Ultrion 44560 can be used as chemical alternatives if 
required) 

 Flocculation 

 Clarification 

 Pre-filter chlorination for residual metals removal in the filters by a coated media process 

 Media filtration 

 Disinfection with chlorine gas.  

 Post-pH correction with sodium hydroxide (if required) 

Middlemount WTP operates at normal capacity of 60 L/s but can run at up to 90 L/s if required and starts 
and stops based on pre-set levels in the Treated Water Reservoir.  

MORANBAH 

There are two separate process trains at Moranbah – Boby WTP and the Main WTP  

Raw water is extracted from the Burdekin Dam (occasionally also from Eungella Dam and potentially from 
the Braeside Bore field) and pumped to the WTP inlet where it is treated using the following treatment 
process:  

 Pre-pH adjustment with Sodium Hydroxide (When required)  

 Pre-chlorine gas for iron and manganese oxidation  

 PAC for taste and odour removal 

 Coagulation with ACH  

 Polymer dosing for flocculation aid (Main WTP only) 

 Flocculation 

 Clarification 

 Media filtration 

 Sodium Hydroxide dosing for pH adjustment 

 Disinfection with chlorine gas 

 Fluoridation with sodium fluoride.  

Moranbah has a combined capacity of 180 L/s, the Boby Plant processing up to 60 L/s and the Main WTP 
processing 120 L/s. These WTPs can operate individually or simultaneously, according to the level in the 

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 07 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

Treated Water Storage reservoirs. The Boby Plant is rarely used but is available during high demand 
periods and when the main WTP train is offline for maintenance.  

NEBO 

Raw water is currently pumped from one of two bore trains available. The bore train configuration manages 
extraction allocations and water quality characteristics for treatment, specifically hardness and metal (iron 
and manganese) concentrations, through blending ratios.   

Bore water is treated by the following processes:  

 Pre-chlorine dosing for metals oxidation, if required  

 Media filtration  

 Ion exchange for softening using sodium chloride for regeneration 

 Sodium hydroxide for pH correction  

 UV Disinfection  

 Chlorine gas dosing for disinfection residual and additional trim dosing  

Bore Group 1 consists of Bores 2, 4 and 6 and Bores 3, 5 and 7 make up Group 2.  The current total annual 
allocation of water from the bores is 250 ML/year. Bores 2 and 3 have an allocation of 75 ML/year, bores 4 
and 5 also have an allocation of 75 ML/year and bores 6 and 7 have an allocation of 100 ML/year.   

Nebo WTP is rated for up to 25 L/s, but actual flowrates are dependent on the bores in use and system 
demand.  Bores 2, 3, 4, 6 and 7 have a pump rate of 8 L/s each and are linked to the Nebo Creek Aquifer. 
Bore 5 has an approved pump rate of 6 L/s.  

ST LAWRENCE 

Raw water is extracted from St Lawrence Creek and pumped to the WTP inlet where it is treated using the 
following treatment process:  

 Pre-pH correction with soda ash 

 Oxidation of iron, manganese and organics with potassium permanganate (or calcium hypochlorite) 

 Coagulation with aluminium sulphate 

 Flocculation 

 Clarification 

 PAC dosing for removal of tastes and odours (when required); 

 Media filtration; and  

 Calcium hypochlorite dosing for final disinfection 

St Lawrence WTP operates at normal capacity of 2 L/s but can run at up to 3.4 L/s and starts and stops 
based on the level in the treated water reservoir.  

SECTION 3: ACTIONS TAKEN TO IMPLEMENT THE DWQMP  

PROGRESS IN IMPLEMENTING THE RISK MANAGEMENT IMPROVEMENT PROGRAM 

Council’s Risk Management Improvement Program (RMIP) is aimed at implementing improvements and 
minimising risks in the provision of reliable and safe drinking water. Actions captured in the RMIP may 
originate from the following sources:  

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 08 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

 Risk Assessments 

 DWQMP reviews and audits  

 Drinking water incidents 

 Regulator feedback 

 General Improvements.  

The Improvement Program with status updates is included in Appendix A.  Progress has been made across 
all water schemes to meet the requirements of the DWQMP, some improvement items are delayed due to 
priority and budgetary constraints.  A summary of completed actions and actions in progress are detailed 
below.  

IMPROVEMENTS COMPLETED IN THE 2021-22 REPORTING YEAR 

 A review of the Isaac Regional Council (IRC) Drinking Water Incident Management System was completed 
as required by the conditional approval the IRC DWQMP (Rev H). 

 The drinking water reservoir at Carmila has been cleaned and repairs undertaken to enclose the vessel in 
response to E.coli detections 

 Bench top analysers for iron and manganese have been reviewed in response to exceedances at 
Clermont and St Lawrence. Trials have been carried out on two bench top analysers using raw water 
sourced from all schemes and process and treated water from Moranbah WTP. Based on the trial, Hach 
DR3900 benchtop analysers have been ordered for use across six schemes. 

 The manganese test method has been reviewed in response to exceedances at Clermont and St 
Lawrence.  Preliminary trials showed the Merck test method to be accurate and reliable. More 
comprehensive testing also yielded positive outcomes and the Merck test method will replace the palintest 
and the cyanide test methods across six schemes. 

 Externally audited re-certification was achieved in May 2022 whereby the directorate was noted as 
complying to the International Standards for Safety (ISO 45001:2018), Environment (ISO 14001:2015) and 
Quality (ISO 9001:2015). 

 The Integrated Management System that manages procedures, work instructions and check lists relating 
to drinking water schemes has been audited with actions in progress. 

 Implementation of the Integrated Management System (encompassing quality, environment and health 
and safety) has continued. This has improved document management and is assisting with issues arising 
from staff turnover.    

 A contract for air compressor maintenance has been awarded to fulfill periodic maintenance and 
breakdown response to ensure continuity in treated water supply to communities. 

 Middlemount WTP clearwater tanks 1 & 2 repairs have been completed to address corrosion and prevent 
contaminant ingress. 

 Water mains in Clermont along Lime and East Streets have been upgraded to a 150mm diameter water 
ring main, thus improving water supply pressure & firefighting requirements.  

 Dilapidated and failed valves and fire hydrants in the water network have been replaced or upgraded to 
ensure the minimum fire-fighting water pressure and flow requirements are met, particularly in Clermont.   

 Potable water meters have been installed on unmetered properties and parks, to take steps to reduce 
water consumption and identify leaks and suspect water usage. 

Version: 7, Version Date: 21/12/2022
Document Set ID: 4699437



 

 

ISAAC.QLD.GOV.AU Drinking Water Quality Management Plan Annual Report – 16/12/2022 09 
Doc Number: WW-PLN-064 Version 3 – ECM 4699437 

 Old bulk water meters have been replaced to ensure accurate reading and recording which is critical to the 
cost to council (rate payers) for the purchase, treatment, and distribution of potable water. This project also 
adds taggles to these water meters will allow usage data to be capture, which assist in future leaking 
detection and water balancing.  

 Clermont WTP Quality Response Action Works – online analysers have been installed for the 
measurement of total manganese and total iron in raw water, treated water and towns water.    

 Replacement of old failed equipment at water treatment plants including 4 bench top spectrophotometers, 
installation of 2 air compressors, 2 x Grundfos Pumps, 5 x portable field UVT/UVA analysers, VN spartan 